
ANCHOR MACHINE

1
2

3
456

78
9
10
11

12
13

14
1516

17

18

19

20

21
22

23
24

25

26

PARTLIST
CODE POSITION DESCRIPTION QTY

1 Nut cap 2
2 O-ring 10-1.8 2
3 Spring 2
4 Brass washer 2
5 O-ring 8-1.8 2
6 Teflon washer 4
7 Socket counter hear

crew M4x10
4

8 Lock valve 2
9 Brass plate 2

10 Pin cotter Ø3-10 2
11 Socket counter hear

crew M2.5x5
4

12 Pin valve 2
13 O-ring Ø4.5-1.8 4
14 Male fitting 14' tube 10 1

15 O-ring Ø8.5-1.8 1
16 Venturi pin 1
17 O-ring Ø6-1.8 1
18 Main valve 1
19 The hand 1
20 Socket counter hear

crew M6x10
4

21 Socket set screw cone
point M12x40

2

22 Nut M12 2
23 Point nut M10 2
24 Rotary base 1
25 O-ring 6-1.8 2
26 Vacuum base 1
27 Hand pat 2
28 Silencer 1

27

28


